
47

Parts List
Ersatzteileliste

Liste de pièces
パーツリスト6

En

Parts # Description Parts # Description

Parts List

1504 Glow Plug Cold R5
6122 Body Pin (6mm/Medium/20pcs)
6163 Servo Tape 20x100mm (10pcs)
6203 Body Pin (8mm/Black/Large/20pcs)
6561 Spring 18x20x1.7x5 (Black/2pcs)
6811 O-Ring 6x9.5x1.9mm (Black/8pcs)
6899 O-Ring 5x8x1.5mm (6pcs)
67492 17mm Wheel Nut (Black/4pcs)
68186 HD Fuel Tube
72130 Stainless Steel Slipper Plate
72131 Slipper Clutch Pad (2pcs)
72367 Brake Spring 4x5x20mm (2pcs)
73941 Main Chassis Set (Savage XL/Gray)
75075 Silicone O-Ring S4 (3.5x2mm/12pcs)
75080 O-Ring 7x11x2.0mm (Black/8pcs)
77054 Spur Gear 44 Tooth/Savage 3 Speed/Spare 87218/87220
77058 Pinion Gear 18 Tooth Spare Parts For 87218/87220
77061 Pinion Gear 21 Tooth Spare Parts For 87218/87220
77065 High Speed Third Gear Set For Savage 3 Speed
77076 Spur Gear 41 Tooth Spare Parts For 87218/87220
77107 Racing Clutch Bell 17 Tooth (1M) Savage
77127 Heavy Duty Spur Gear 47 Tooth
80575 Receiver Switch
85048 Upright Set
85050 Shock Parts/Rod End Set (2 Shocks)
85052 Center Gear Box Case
85058 Steering Crank/Servo Saver Set
85231 Shock Spacer Parts Set
85234 Skid Plate/Body Mount/Shock Tower Set
85235 Gear Box/Bulkhead Set
85236 Radio Box Set
85237 Radio Box Parts Set
85238 Suspension Arm Set
86054 Dogbone 8X142mm (Black)
86057 Dogbone 8x78mm (Black)
86059 Ball 6.8x7.3x3mm (Black/4pcs)
86060 Engine Mount
86071 Flange Shaft 4x62mm (Black/2pcs)
86073 Shaft 4x78mm (Silver/2pcs)
86074 Shaft 4x46mm (Silver/2pcs)
86076 Pilot Nut 1/4-28x8.5mm (Black)
86077 Collet 7x6.5mm (Brass/2pcs)
86079 Engine Mount Brace 7x7x74mm (2pcs)
86081 Gear Shaft 6x12x78mm (Black)
86083 Cup Joint 8x19mm (Black/1pc)
86089 Drive Shaft 6x70mm (Black)
86090 Steering Crank Post 6x49mm (Black/2pcs)
86094 Screw Shaft M4x2.5x12mm (Black/6pcs)
86095 Screw Shaft M5x3x18mm (Black/6pcs)
86099	 Diff	Case	Washer	0.7mm	(6pcs)
86130 Slipper Clutch Hub (Savage)
86138 Aluminium t/pipe polished (Savage)
86171 Metal Spacer Set 5x7.5x3mm
86246 Super Heavy Duty Drive Shaft 11x123mm (2pcs)
86247 Exhaust Header (Silver)
86248	 Super	Heavy	Duty	Diff	Shaft	9x11x34mm	(2pcs)
86271 Flywheel 34mm (3 Pin)
86322 Cup Joint 6x19x21mm
86356 Brake Linkage Set
86361 Idler Shaft 6X8X45mm/Savage 3 Speed/Spare 87218/87220
86362 Clutch Gear Hub Spare Parts For 87218/87220
86551 Shock Spring 18x80x1.8mm 14.5 Coils (Pink 134gF/mm)
86803 Joint Post 4x6x74mm
86827	 Alloy	Diff	Case
86930 Steel Brake Cam / Piston Set (Black)
86972 Washer 6X15X0.2mm (6pcs)
86996 Aluminum Mount And Retainer Set (Savage XL)
87027 Rubber Cap 10x11mm (Black)
87042 Spring 4.9x8x7mm/Washer 4.3x10x1.0mm (Hex Hole) Set
87043 Rubber Cap For Gear Box (2pcs)
87052 Silicone Exhaust Coupling 15x25x40mm (Black)
87054 Exhaust Manifold Spring 4.9x76x0.7mm (2pcs)
87055 Dual Fiberglass Brake Disk 19x35x2.5mm/ Plate Set
87058 Rubber Tube 3x8x10mm (Shaped/Black/8pcs)
87149 Racing Fuel Tank (160cc/No Primer)
87193	 4	Bevel	Gear	Differential	Conversion	Set	(1	Set)
87194	 Shaft	For	4	Bevel	Gear	Diff	4x27mm	(4pcs)
87198 Air Cleaner (21+ Size)
87199 Air Cleaner Sleeve Set (For #87198)
87204 Air Cleaner Foam Element Set (For #87198)
87500 Bladder 16x5mm (Flat Type/4pcs)
87524 Rubber Bump Stop (4pcs)
87546 Glow Plug Wrench (7/8/10/17mm)
93535 Turnbuckle M4x70mm (4pcs)
94398 Cap Head Screw M3x55mm (6pcs)
94531 Flat Head Screw M4x15mm (Hex Socket/10pcs)
94554 Button Head Screw M4x10mm (Hex Socket/10pcs)
94556 Button Head Screw M4x16mm (Hex Socket/10pcs)
100559 Button Head Screw M3x14mm (Hex Socket/10pcs)
100948 Shock Body Set (113-157mm)

100949 Shock Parts Set
100950 Shock Shaft 3.5x90mm (4pcs)
100961 Shock Cap Set
102365 Big Bore Sport Shock Set (Assembled/Savage)
102526 Roll Cage Set (Savage XL)
105551	 Sintered	Bulletproof	Diff	Bevel	Gear	29T/9T	Set
105891 Upper Arm Brace 4x54x3mm (Orange/2pcs)
105892 Bulkhead Lower Plate 2.5mm (Orange)
105893 Lower Arm Brace 4x54x3mm (Orange/2pcs)
105894 Steering Post 12x47mm (Orange)
105895 Shaped Exhaust Gasket (Black/2pcs)
107829 One Way Bearing 14mm Hex For Pullstart/Rotostart
107908 Flat Head Screw M4x30mm (Hex Socket/6pcs)
111094 Third Gear Clutch Holder 6x21x5.3mm
111097 Second Gear Clutch Holder 6x21x5mm
111167 Idler Gear 31Tx1M (Steel)
111169 Drive Gear 30Tx1M (Steel)
113002 Spacer 8x12x14mm (Gunmetal/4pcs)
117259 Nitro Star F5.9 Engine With Pullstart
120018 HPI SS-20WR Servo (Water-Resistant/6.0V/6.5kg/Plastic Geared)
120019 HPI SS-30MGWR Servo (Water-Resistant/6.0V/8kg/Metal Geared)
120277 Roto Start Back Plate V3 14mm Hex
160107 GTXL-6  Kingcab Painted Truck Body (Orange/Black)
160108 GT-6 Body Accessory Set
160113 Engine Plate 3.0mm (Orange)
160122 Bumper Set
160137 Super HD XL Axle 8x11x57mm (2pcs)
160138 17mm Hex Hub Adaptor (Orange/2pcs)
160139 Cup Joint 6x13x20mm (2pcs)
160141 Savage XL 17mm Hex Hub Conversion Set
160147 Havok Wheel Black (3.8inx71mm/2pcs)
160242 HPI Rotostart 3 System (Hand Unit)
160243 Rotostart 3 Starter Shaft 225mm
160303 HPI TF-50 Transmitter
160305 HPI RF-50N Receiver
160312 Step Screw M3x19mm (Hex Socket/4pcs)
160313 Step Screw M3x14mm (Hex Socket/4pcs)
160314 Step Screw M3x20mm (Hex Socket/4pcs)
160315 Step Screw M4x20mm (Hex Socket/4pcs)
160316 TP. Flanged Screw M2.6x12mm (Hex Socket/6pcs)
160317 Cap Head Screw M2x5mm (1.5mm Hex Socket/10pcs)
160320 Aluminum Clutch Shoe Set (3pcs)
160355 Tredz Terrahex Tire 160x90/3.8in (2pcs)
160361 Wheel Wrench Extender (17mm)
160362 Cross Wrench Small (Plastic)
160364 Turnbuckle Wrench
160380 Flat Head Screw M3x25mm (Hex Socket/10pcs)
160402 Washer 6x9x2.9mm (2pcs)
B021 Ball Bearing 5x10x4mm (2pcs)
B023 Ball Bearing 6x13x5mm (2pcs)
B025 Ball Bearing 6X10F
B032 Ball Bearing 10x16x5mm (2pcs)
B085 Ball Bearing 8x16x5mm (2pcs)
Z082 Flat Head Screw M3x8mm (Hex Socket/10pcs)
Z084 Flat Head Screw M3x12mm (Hex Socket/10pcs)
Z085 Flat Head Screw M3x15mm (Hex Socket/10pcs)
Z086 Flat Head Screw M3x18mm (Hex Socket/10pcs)
Z150 Antenna Pipe Set
Z216 Button Head Screw M3x15mm (Hex Socket/4pcs)
Z224 Washer M3x8mm (10pcs)
Z240 C Clip 8mm (4pcs)
Z243 E-Clip E3mm (10pcs)
Z245 E-Clip E5mm (10pcs)
Z260 Pin 2.5x12mm (12 pcs)
Z272 Pin 3.0x17mm (8pcs)
Z303 Cap Head Screw M3x42mm (Black/6pcs)
Z350 Button Head Screw M3x5mm (Hex Socket/10pcs)
Z352 Button Head Screw M3x8mm (Hex Socket/10pcs)
Z353 Button Head Screw M3x10mm (Hex Socket/10pcs)
Z356 Button Head Screw M3x18mm (Hex Socket/10pcs)
Z421 Cap Head Screw M2.6x8mm (12pcs)
Z542 Cap Head Screw M3x8mm (12pcs)
Z543 Cap Head Screw M3x10mm (6pcs)
Z544 Cap Head Screw M3x12mm (6pcs)
Z547 Cap Head Screw M3 x 20mm (Black/6pcs)
Z562 TP. Flanged Screw M3x10mm (Hex Socket/10pcs)
Z661 Lock Nut M2.6 (4pcs)
Z663 Lock Nut M3 (6pcs)
Z684 Flange Lock Nut M4 (4pcs)
Z685 Washer 2.7x6.7x0.5mm (10pcs)
Z694 Washer M5x10x0.5mm (10pcs)
Z695 Washer 4x6x0.3mm (10pcs)
Z721 Set Screw M4x4mm (4pcs)
Z740 Set Screw M5x4mm Black
Z741 Set Screw M5x5mm Black
Z792 Cap Head Screw M4x8mm (6pcs)
Z877 Washer 8x10x0.2mm (10pcs)
Z892 Washer 10x12x0.2mm (10pcs)
Z897 Washer 12x18x0.2mm (6pcs)



48

85237

85237

85236

6163

85237

85236

87027

85237

Z150

Z216

94554

94554

80575

85058

85058

105894

85058

85058

85058

85058

86090

85058

105894

105894

85058

85058

Z352

Z216

94554

Z562 

Z562 

160313

160313

100559

Z352

85235

85235

94554

94554

94554

94554
94554

94554

94554

94554
94554

94554

94554

94554

94554

94554
94554

94554

87149

6899

6899

6122

6122

85058
85058

85058

Z216

Z353

Z353

Z353

Z353

Z353

Z353
Z353

Z216

Z216

Z216

Z086

Z084

Z086

Z086

86079

Z082

Z082

Z082

Z082

Z353

Z353

85050

85050

85050

85058

72367

86356

86356

86356

86356

85058

160316

Z562 

Z562 

160315

Z663

94398

102526

102526

102526

102526

102526

102526102526

73941

73941

Z721

Z353

Z353

Z353

Z353

7 Exploded View
Explosionszeichnung

Vue éclatée
展開図

Montage du châssis
シャーシ展開図

Chassis Assembly
Chassis



49

72130

86130

Z260

160402

87042

Z684

72131

Z260

86089

B023

85052

Z216

Z216

Z216

85052

Z353

Z353

Z353

Z245

B023

Z245

B023

Z260

Z081

Z081

Z081

77054 44T

86362

111097

111094
77076 41T

77065 36T

86972

B025

B025

B023

Z721

Z721

86094

86094

86361

77065 26T

77054

Z353

Z353

Z353Z353

Z353

Z353

B023
Z240

86081

B085

85052

85052

87043

85052 86930

Z350

86930

86094

86094

160139

Z695

Z695

86322

87055

87055

87055

87055

87055

160312

160312

Z224

Z224

86057

86054

77058 18T

77061 21T

77058

77127 47T

111167 31T

111169 30T

Montage de la transmission
駆動系展開図

Transmission Assembly
Zusammenbau des Antriebs



50

85234

105892

105893

85235

85235

85235

85238

85048 Z663

86074

85048

86073

85238

86071

93535

Z547

86059

86059

Z663
Z663

Z224
100949

Z224

100949

100949

100949
86059

Z663
93535

86059

Z086

Z086

Z356

160314

160315

160315
B085

B085

160138

Z740Z272

160137

Z243

Z216

94554

94554

Z216

Z216

Z216

Z216

160380

160380

160380

160380

160122

160122

160122
16012285234

85234
85234

85234

105891

105551

B085

B085

Z224

Z224

6203

6203

6203

85234

85234

Z663
100949

86083

86095

105893

86803

Z303

Z303

86246

B085

B032

Z877

Z892

105551

86099

86827

86827
86827

6811

6811

Z260

Z260

87193

87193

87194

87193
86827

87193
87193

86827

86827
87193

87194
86827

86248

86248

75080

75080

Z085

94531

107908

107908

107908
94556

94556

Z353

Z353

Z877

Differential

Differential
Shock

100961

100961

113002

Rear
Hinten
Arrière
リア

Front
Vorne
Avant
フロント

Rear
Hinten
Arrière
リア

Front
Vorne
Avant
フロント

Montage de la boîte de vitesses
ギアボックス展開図

Gear Box Assembly
Differentiale



51

100961
100961

100961

100948

100961

86551

87524

100949

100949

100961

85231

85231

85231

85231

100948

87058

100950

87500

Z661

Z685

75075 100949

100949

6561

Z543
Z224

87199

87199

87199

87199

6154

87204

87204

Z421

Z421

6154

6154 105895

86247

87054
87052

Z792

Z792

Z792
Z792

86060

Z544

Z544

86356

86077

86271

86076
160320

Z694

B021

77107

B021

86171

Z542

107829

120277

117259

160147

160355

160355

Z544

Z544

68186

67492

Shock

86138

160320

160320

160320

Z741

87198

102365

Montage du moteur
エンジン展開図

Engine Assembly
Motor




